=

CALIFORNIA

Water Boards

GaviN NEwsom
GOVERNOR

ENVIRONMENTAL PROTECTION

" JARED BLUMENFELD
‘ ' SECRETARY FOR

San Francisco Bay Regional Water Quality Control Board

ORDER No. R2-2020-0001
NPDES No. CA0037842

The following discharger is subject to waste discharge requirements (WDRs) set forth in this Order:

Table 1. Discharger Information

Discharger

City of San Jose, City of Santa Clara, and San Jose/Santa Clara Water Pollution Control
Plant, a joint powers authority

Name of Facility

San Jose/Santa Clara Water Pollution Control Plant, City of San Jose wastewater
collection system, City of Santa Clara wastewater collection system

700 Los Esteros Road

Facility Address San Jose, CA 95134
[...]
Table F-2. Previous Effluent Limitations and Monitoring Data.............cccoccveeiienieiiienienieeieeieeeeee. F-7
Table F-3.Collection System and Category 111 SSO Rates ?! (SSO per 100 miles) ..........cccoeeveueneen.e. F-8
Table F-4. BENefiCIal USES.......ccuiiuiiiiiiiiiiiieieeiteee ettt sttt st s F-10
Table F-5. Secondary Treatment REQUITEMENLS ...........ceeviieiiieeiiie et evee e e F-14
Table F-6. Site-Specific Translators for South San Francisco Bay .........ccccceveviiniiiiniinieiciieneene, F-19

Attachment G — Regional Standard Provisions



City of San Jose, City of Santa Clara Order No. R2-2020-0001

San Jose-Santa Clara Regional Wastewater Facility and Collection Systems NPDES No. CA0037842
Table F-7. Reasonable Potential ANalYSis .........ccceeiuiiiiiiiiieniieiiieeie ettt ettt eeeebeeseaeeeens F-20
Table F-8. WQBEL CalCulations. .........cccuuiiiiiiiiie et ettt et e e e eeaaae e e e eavae s F-28
Table F-9. Monitoring Requirements SUMIMATY ...........c.ceoieriieiieniieiienieeiee e eiee e eieeeeeebeesneeeeens F-34

Attachment F — Fact Sheet F-2



City of San Jose, City of Santa Clara Order No. R2-2020-0001
San Jose-Santa Clara Regional Wastewater Facility and Collection Systems NPDES No. CA0037842

ATTACHMENT F - FACT SHEET

This Fact Sheet includes the legal requirements and technical rationale that serve as the basis for the
requirements of this Order. As described in section II.B of the Order, the Regional Water Board
incorporates this Fact Sheet as findings supporting the issuance of the Order.

I. PERMIT INFORMATION

The following table summarizes administrative information related to the facility:

Table F-1. Facility Information

WDID 2438014001

CIWQS Place ID 255333

City of San Jose, City of Santa Clara, and San Jose/Santa Clara Water Pollution

Discharger Control Plant, a joint powers authority

San Jose/Santa Clara Water Pollution Control Plant, City of San Jose

Name of Facilit . . .
¢ of Faciity wastewater collection system, City of Santa Clara wastewater collection system

700 Los Esteros Road, San Jose, CA 95134
Santa Clara County

Facility Address

Facility Contact, Title, and Eric Dunlavey, Wastewater Compliance Program Manager, (408) 635-4017

Phone

Authorized Person to Sign and Kerrie Romanow, Director of Environmental Services, (408) 535-8550
Submit Reports Amit Mutsuddy, Deputy Director, Wastewater Management, (408) 635-6600
Mailing Address Same as Facility Address

Billing Address Harpal Singh, Senior Accountant, Same as Facility Address

Type of Facility Publicly Owned Treatment Works (POTW)

Major or Minor Facility Major

Threat to Water Quality 1

Complexity A

Pretreatment Program Yes

Recycling Requirements Order No. 95-117

ye‘:ﬁ;‘rzymf;‘:spcm NPDES Permit No. CA0037352

Nutrients Requirements NPDES Permit No. CA0038873

Facility Permitted Flow 167 Million Gallons per day (MGD) average dry weather effluent flow

167 MGD — average daily dry weather design flow

Facility Design Flow 261 MGD - peak daily wet weather design flow

Watershed Santa Clara Hydrologic Unit
Receiving Water Artesian Slough
Receiving Water Type Estuarine

A. The City of San Jose and the City of Santa Clara own the San Jose/Santa Clara Water Pollution
Control Plant through a Joint Powers Agreement entitled “Agreement between San Jose and
Santa Clara Respecting Sewage Treatment Plant,” dated May 6, 1959. The City of San Jose
operates the plant as the administering agency of the Joint Powers Agreement. The City of San
Jose and the City of Santa Clara individually own and operate their own respective collection
systems. The plant, the City of San Jose collection system, and the City of Santa Clara collection
system (collectively, the Facility) provide advanced-secondary treatment of the wastewater
collected from the plant’s service areas and discharge to Artesian Slough. The Joint Powers

Attachment F — Fact Sheet F-3



City of San Jose, City of Santa Clara Order No. R2-2020-0001
San Jose-Santa Clara Regional Wastewater Facility and Collection Systems NPDES No. CA0037842

Agreement applies exclusively to the ownership and operations of the plant, not the collection
systems. Beginning early 2013, the San Jose/Santa Clara Water Pollution Control Plant has been
commonly referred to as the “San Jose-Santa Clara Regional Wastewater Facility.”

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal
and state laws, regulations, plans, or policy are held to be equivalent to references to the
Discharger herein.

B. The Discharger is regulated pursuant to National Pollutant Discharge Elimination System
(NPDES) Permit No. CA0037842. It was previously subject to Order No. R2-2014-0034
(previous order). The Discharger filed a Report of Waste Discharge and submitted an application
for reissuance of its Waste Discharge Requirements (WDRs) and NPDES permit on February 1,
2019.

The Discharger is authorized to discharge subject to WDRs in this Order at the discharge
location described in Table 2 of this Order. Regulations in 40 C.F.R. section 122.46 limit the
duration of NPDES permits to a fixed term not to exceed five years. Accordingly, Table 3 of this
Order limits the effective period for the discharge authorization. Pursuant to California Code of
Regulations, title 23, section 2235.4, the terms and conditions of an expired permit are
automatically continued pending reissuance of the permit if the Discharger complies with all
requirements for continuation of expired permits. (See 40 C.F.R § 122.6[d].)

C. Order No. R2-2016-0008 amended the previous order to provide for an alternate monitoring
program and remains in effect with this Order. The discharge is also regulated under NPDES
Permit Nos. CA0038849 and CA0038873, which establish requirements on mercury and
polychlorinated biphenyls (PCBs) and nutrients from wastewater discharges to San Francisco
Bay. This Order does not affect those permits.

D. When applicable, State law requires dischargers to file a petition with the State Water Resources
Control Board (State Water Board), Division of Water Rights, and receive approval for any
change in the point of discharge, place of use, or purpose of use of treated wastewater that
decreases the flow in any portion of a watercourse. The State Water Board retains separate
jurisdictional authority to enforce such requirements under Water Code section 1211. This is not
an NPDES permit requirement.

II. FACILITY DESCRIPTION
A. Wastewater and Biosolids Treatment and Controls

1. Location and Service Area. The plant is located at 700 Los Esteros Road, San Jose, and
provides advanced-secondary treatment of wastewater from domestic, commercial, and
industrial sources. Originally, the cities of San Jose and Santa Clara owned the plant pursuant
to a Joint Powers Agreement. Through a series of additional “Master Agreements for
Wastewater Treatment,” five additional satellite collection systems now share the treatment
capacity: the City of Milpitas, Burbank Sanitation District, Cupertino Sanitation District,
West Valley Sanitation District, and Santa Clara County Sanitation Districts No.2 and No. 3.
(The City of San Jose annexed a sixth satellite collection system, Sunol Sanitation District, in
2010, so it no longer exists.) The satellite collection systems are not part of the Facility
subject to this Order. The Facility serves a population of approximately 1.5 million.

Attachment F — Fact Sheet F-4



City of San Jose, City of Santa Clara Order No. R2-2020-0001
San Jose-Santa Clara Regional Wastewater Facility and Collection Systems NPDES No. CA0037842

2. Collection System. The City of San Jose and the City of Santa Clara individually own and
operate their respective collection systems. The City of San Jose sanitary sewer system
consists of approximately 2,040 miles of sewer pipes, including 12 miles of force main and
16 pump stations. The collected wastewater is conveyed to the plant by interceptor pipelines
located in northern San Jose.

The City of Santa Clara sanitary sewer system consists of approximately 270 miles of sewer
mains and two large pump stations, each with a flow meter, and four smaller un-metered lift
stations. The system includes two force mains (totaling 4 miles), 26 siphons, and an
additional main line meter station to measure flow at the Guadalupe outfall to the conveyance
pipe to the plant.

3. Wastewater Treatment. The plant provides preliminary treatment, primary treatment,
biological treatment, filtration, and disinfection:

a. Preliminary Treatment. Preliminary treatment consists of influent screens followed by
grit removal. An iron salts dosing station doses ferric chloride at the Emergency Basin
Overflow Structure for odor control.

b. Primary Treatment. Following preliminary treatment, wastewater is pumped into
rectangular primary clarifiers to remove floatable and settleable material.

c. Biological Treatment. All wastewater receives biological treatment. A modified
biological nutrient removal (BNR) process is employed that is designed to remove BOD
and ammonia (NH3) in the same aeration basins. Each basin is divided into four sections
referred to as “quads.” The first and third quads are operated under anoxic conditions,
while the second and fourth quads are operated under aerobic conditions. This
configuration achieves effective filament control and allows for some denitrification.
Following biological treatment, wastewater is pumped to secondary clarifiers.

d. Filtration. Following the secondary clarifiers, the wastewater undergoes filtration. There
are 16 dual media filters, 4 of which are dedicated to producing Title 22 unrestricted-use
reclaimed water and 12 of which are used to produce water suitable for discharge to San
Francisco Bay. Filter backwash water is sent to a backwash equalization basin for
storage, followed by flocculation and sedimentation. The treated backwash water is
pumped to chlorine contact tanks for disinfection prior to discharge to San Francisco Bay.
The settled solids from the backwash water are pumped back to the primary treatment
system.

e. Disinfection. Sodium hypochlorite and ammonia are metered into the filter effluent at the
head of four serpentine chlorine contact channels to produce a solution of chloramines for
disinfection. As the effluent leaves the contact channels, its chlorine residual is measured,
and an appropriate amount of sodium bisulfite is added to neutralize the hypochlorite.
The effluent diverted for recycled water use is not neutralized with sodium bisulfite.

Following dechlorination, the fully treated effluent flows by gravity under Los Esteros Road
and daylights through two effluent discharge pipes into an approximately half mile long
effluent channel. The channel provides additional stabilization of the treated effluent, backup
aeration if low dissolved oxygen levels are detected, and a backup dechlorination system in

Attachment F — Fact Sheet F-5



City of San Jose, City of Santa Clara Order No. R2-2020-0001
San Jose-Santa Clara Regional Wastewater Facility and Collection Systems NPDES No. CA0037842

case upstream meters indicate there is remaining residual chlorine. The final effluent flows
over a weir structure at the downstream end of the outfall channel, where the final
measurements for chlorine, pH, and dissolved oxygen are taken before discharge.

The plant has an average dry weather design capacity of 167 million gallons per day (MGD).
Annual average effluent flows in 2017 and 2018 were approximately 91 MGD and 88 MGD,
with daily maximum flows of approximately 187 MGD and 122 MGD.

An 8-million-gallon emergency basin is available for temporary storage prior to the plant
headworks, along with an additional 16 million gallons of storage after the primary clarifiers.
A 10-million-gallon overflow basin is available for any overflows from the 16-million-gallon
equalization basin. The plant is designed to route biologically treated effluent in excess of the
filtration design capacity (250 MGD) around the filters during extreme wet weather flow
events and to recombine these flows with filter effluent prior to disinfection. Such operations
are not considered bypasses subject to Discharge Prohibition III.B of the Order.

4. Sludge and Biosolids Management. Sludge from primary and secondary clarification
operations is processed using anaerobic digesters. The process consists of dissolved air
flotation (DAF) thickening, anaerobic digestion, lagoon stabilization, and dewatering using
sludge drying beds. Once dried, the biosolids are trucked to a landfill for use as alternative
daily cover.

5. Reclamation. The Discharger provides an average of approximately 15 MGD of treated
wastewater for non-potable purposes to customers throughout the service area via the South
Bay Water Recycling Program. Uses include irrigation of golf courses, parks and
playgrounds, farms, and industrial uses. Recycled water is also available for construction use
at remote locations. Approximately 0.10 MGD of treated wastewater is used onsite for
landscape irrigation. Regional Water Board Order No. R2-1995-0117 sets forth water
recycling requirements for the South Bay Water Recycling Program.

A portion of the recycled water delivered by the South Bay Water Recycling Program is
produced directly off of the tertiary filters and chlorine contact tanks, and a portion is
produced by the Silicon Valley Advanced Water Purification Center, which the City of San
Jose and the Santa Clara Valley Water District own jointly. The Santa Clara Valley Water
District has been operating the Center since March 2015. When at full capacity, the Center is
capable of treating up to 10 MGD of the Facility’s secondary clarifier effluent using
microfiltration, reverse osmosis, and ultraviolent light to produce approximately 8 MGD of
high-quality recycled water. The backwash waste stream from the microfiltration process is
routed back to the plant headworks. The reject waste stream from the reverse osmosis units is
routed back to the plant’s disinfection units, where it is blended with the Facility’s effluent
prior to discharge.

6. Stormwater Management. All stormwater at the plant is collected and directed to the
headworks for treatment; therefore, no additional stormwater requirements are necessary.

B. Discharge Point and Receiving Waters

The Facility discharges to Artesian Slough via a discharge channel, where it mixes with Coyote
Creek and then San Francisco Bay, all of which are waters of the United States. The discharge

Attachment F — Fact Sheet F-6



City of San Jose, City of Santa Clara

San Jose-Santa Clara Regional Wastewater Facility and Collection Systems

Order No. R2-2020-0001
NPDES No. CA0037842

appears to enhance beneficial uses of the receiving waters as documented in the “Environmental
Monitoring” sections of the San Jose-Santa Clara Regional Wastewater Facility Annual Self-
Monitoring Reports from 2014-2018. The momentum of the water flowing through Artesian
Slough and Coyote Creek, and the high level of dissolved oxygen in the water, enhances the
estuarine habitat, preservation of rare and endangered species, and wildlife habitat beneficial

uses. The freshwater outfall channel also provides habitat for migrating waterfowl.

C. Previous Requirements and Monitoring Data

Effluent limitations contained in the previous order and representative monitoring data from the
previous order term are presented below:

Table F-2. Previous Effluent Limitations and Monitoring Data

Monthly Weekly Daily Long-Term Highest Daily
Parameter Units Average Average | Maximum Average Discharge
Limit Limit Limit (11/14-4/19) | (11/14-4/19)
CBOD:s mg/L 10 20 - 5.9t
;l"l?éaSl)Suspended Solids me/L 10 . 20 . o
Biochemical Oxygen
Demand, 5 day @ 20°C % >85 98.8 99.202
(BOD:s) percent removal
TSS percent removal % >85 - - 99.4 99.6[%1
pH standard units 6.5-8.5 --- 6.9-7.9
Oil and Grease mg/L 5 --- 10 --- 2.0
Total Residual Chlorine mg/L 0.0 - 0.0
Turbidity NTU 10 -—- 3.6
Enterococcus MPN/100 mL 350 - - - 9.6
Ammonia, Total mg/L as N 3 - 8 - 424